


Test Plan 

for the 

Bio-Microbics RetroFAST 0.375 

Under the 
US Environmental Protection Agency 

Environmental Technology Verification Program 

at the 
Mamquam Wastewater Technology Test Facility 

Prepared for
NSF International 

and 
Environmental Technology Verification Program 

of the US Environmental Protection Agency 

Prepared by
NovaTec Consultants Inc. 

224 West 8th Avenue 
Vancouver, BC, Canada  V5Y 1N5 



Environmental Technology Verification Nutrient Reduction Technologies 

EXECUTIVE SUMMARY 

This Test Plan is designed to verify nutrient reduction of the Bio-Microbics Inc. RetroFAST treatment 
technology under the US EPA Environmental Technology Verification (ETV) Program Source Water 
[...]
6.2.6 Comparability ...............................................................................................................................22


6.3 Sampling Equipment Calibration And Frequency.............................................................................22

6.3.1 Automated Sampler Calibration: ..................................................................................................22

6.3.2 Calibration Frequency ..................................................................................................................22


6.4 Water Quality and Operational Control Checks ...............................................................................22

6.4.1 Water Quality Data .......................................................................................................................22

6.4.2 Quality Control for Equipment Operation ....................................................................................23


6.5 Maintenance of Chain of Custody .....................................................................................................23

6.5.1 CoC Forms....................................................................................................................................23

6.5.2 Cooler Receipts.............................................................................................................................23


6.6 Acceptance Criteria...........................................................................................................................23

6.6.1 Criteria For Acceptance Of Operational Facility Parameters .......................................................23


6.6.2 Criteria For Acceptance Of Technology Operational Parameters ...................................................23

6.7 Assessment Of Additional QA Objectives (Mass Balance)..........................................................24


6.8 Corrective Action Plan ......................................................................................................................24

6.8.1 Analytical Methods.......................................................................................................................24

6.8.2 Sample Collection, Handling and Field Measures........................................................................24


6.9 Sample Cross Contamination Preventive Measures..........................................................................25


6.10 QA Management Structure ................................................................................................................25


NTC WTTF Test Plan v 



Environmental Technology Verification Nutrient Reduction Technologies 

6.10.1 QA Manager ............................................................................................................................25


7.0 Reports And Other Deliverables .......................................................................................... 26


7.1 Deliverables ......................................................................................................................................26

7.1.1 Sampling Report ...........................................................................................................................26

7.1.2 Data Summary Report ..................................................................................................................26

7.1.3 Operation and Maintenance Report ..............................................................................................27

7.1.4 Quality Control and Analytical Report .........................................................................................27


7.2 Data Reduction..................................................................................................................................27

7.2.1 CanTest Laboratory ......................................................................................................................27

7.2.2 NovaTec Consultants Inc..............................................................................................................28


8.0 ASSESSMENTS .....................................................................................................................29 


8.1 Audits at Mamquam WTTF ...............................................................................................................29

8.1.1 Dosing Valves...............................................................................................................................29

8.1.2 Sampling.......................................................................................................................................29

8.1.3 Sample Processing........................................................................................................................29

8.1.4 Responsible Personnel ..................................................................................................................29


8.2 Audits at CanTest Laboratories Ltd. .................................................................................................29


8.3 Waste Management Plan...................................................................................................................29

8.3.1 Liquid Waste.................................................................................................................................29

8.3.2 Solid Waste...................................................................................................................................29


NTC WTTF Test Plan vi 



L  

Environmental Technology Verification Nutrient Reduction Technologies 

ABBREVIATIONS


ANSI 
BMI 
BOD5 
CBOD5 
cfm 
CoC  
USEPA 
ETV 
mg/L 
gpd 
gpm 

NELAC 
NIST 
NH4 
NO2 
NO3 
NOX 
NSF 
NTC 
PQL 
RPD 
SCADA 
SOP 
STP 
TKN 
TS 
TSS 
WTTF 
WTP 

American National Standards Institute 
Bio-Microbics Incorporated 
Biochemical Oxygen Demand (five day) 
Carbonaceous Biochemical Oxygen Demand (five day) 
cubic feet per minute 
Chain-of-Custody 
United States Environmental Protection Agency 
Environmental Technology Verification 
milligrams per Liter 
US gallons per day 
US gallons per minute 
Liters 
National Environmental Laboratory Accreditation Council 
National Institute of Standards and Technology 
Ammonia 
Nitrite 
Nitrate 
Nitrite + Nitrate 
NSF International 
NovaTec Consultants Inc. 
Practical Quantitative Limit 
Relative Percent Difference 
Supervisory Control and Data Acquisition 
Standard Operating Procedure 
Sewage Treatment Plant 
Total Kjeldahl Nitrogen 
Total Solids 
Total Suspeded Solids 
Wastewater Technology Testing Facility 
Wastewater Treatment Plant 

NTC WTTF Test Plan vii 



Environmental Technology Verification 	 Nutrient Reduction Technologies 

1.0 INTRODUCTION 

1.1 Background 

1.1.1 Nutrient Reduction 

Verification of residential wastewater treatment technologies under the United States Environmental 
Protection Agency’s (US EPA) Environmental Technology Verification (ETV) Source Water Protection 
Pilot Protocol for Residential Nutrient Reduction Technologies is designed to verify the nutrient removal 
performance of residential (individual household) wastewater treatment technologies, in addition to the 
removal performance of the oxygen-demanding contaminant load. 

The reduction of nutrients in wastewater discharged within watersheds is desirable from two standpoints: 

1. 	 reduction of watershed nitrogen inputs helps meet drinking-water quality standards for nitrate and 
nitrite; 

2. 	 reduction of both nitrogen and phosphorus helps protect the water quality of receiving surface 
and ground waters from eutrophication and the consequent loss in ecological, commercial, 
recreational and aesthetic uses of these waters.  

Technologies that remove nutrients in on-site domestic wastewater include the following types of 
biologically mediated technologies:  

1. 	 aerobic fixed film processes such as trickling filters, moving bed biofilm reactors (MBBRs), 
submerged media filters, sand filters, peat filters, and rotating biological contactors (RBCs); 

2. 	 aerobic suspended growth processes such as extended aeration activated sludge systems and 
sequencing batching reactors (SBRs); 

3. 	 soil absorption-based technologies 

Removal of nutrients can also be accomplished chemically through the use of ion-exchange filters and 
chemical precipitation systems. 

1.1.2 Verification Testing 

The verification testing consists of the installation of a single residential wastewater treatment technology 
at the Mamquam WTTF. The testing facility has a source of suitable domestic wastewater that originates 
from primarily residential sources.  The technologies will be dosed daily with wastewater at a rate of 100% 
of their rated capacity, except for periods of stress testing, using a daily flow-pattern which mimics the 
generation of wastewater in a residence.  Dosing during stress test sequences is described in Section 
3.1.5. An eight-week startup period will be followed by a twelve-month testing period. 

Composite influent and effluent samples are collected on a monthly basis, with additional samples 
collected during the five stress periods. 

1.1.3 Testing Objectives 

The testing objectives include verifying the removal of nutrients and oxygen-demanding contaminants, 
and reporting on the operating characteristics of the test unit.  The removal of influent wastewater 
contaminants will be determined by laboratory analyses.  Nutrient analyses include ammonia-N, nitrate-N, 
nitrite-N, and total Kjeldahl-N.  Other parameters to be measured during the testing program include: 5­
day carbonaceous and total biochemical oxygen demand (CBOD5 and BOD5), total suspended solids 
(TSS), pH, temperature, alkalinity (as CaCO3), and dissolved oxygen. 

NTC WTTF Test Plan 1 



Environmental Technology Verification Nutrient Reduction Technologies 

Testing will include the collection of operation and maintenance characteristics of the technology, 
including the performance and reliability of technology components and the level of required operator 
maintenance. The test will identify and assess environmental inputs and outputs including chemical 
usage, energy usage, generation of byproducts or residuals, noise and odors. 

1.1.4 Test Site Description 

The Mamquam Wastewater Technology Testing Facility (WTTF) is located at the Mamquam Wastewater 
Treatment Plant (WTP) which serves the District of Squamish, British Columbia.  Domestic wastewater is 
supplied from a sanitary sewer collection system serving a catchment consisting primarily of residential 
houses, with minor commercial source contributions.  Typical influent wastewater characteristics are as 
follows: 

• CBOD5 = 181 mg/L 
• TSS = 159 mg/L 
• Total Nitrogen = 40 mg/L 
• Ammonia = 29 mg/L 
• Alkalinity = 168 mg/L- CaCO3 

• pH = 7.37 

Raw (influent) wastewater is pumped through a 2.5-inch diameter manifold pipeline to each test site, with 
an effective dosage rate (delivery rate to each test unit) of approximately 53 gpm (3.4 L/s).  During dosing 
periods, raw wastewater is constantly circulated through the manifold pipeline to ensure the influent 
wastewater being dosed to the test units is “fresh”, and that solid material contained in the wastewater 
has not settled out.  Once the wastewater has passed through the manifold pipeline, it is discharged to 
the headworks of the Mamquam WTP. 

Method of Dosing 

Dosing at each of the test sites is regulated by a pneumatic gate valve located at each of the testing sites, 
which is controlled by a Control Microsystems Micro16 SCADA system.  The SCADA system is monitored 
by a National Instruments LookOut interface, which displays and logs the status of all test system 
components including pumps, pneumatic valves, samplers, and analogue sensors.  This SCADA system 
enables operators to monitor the operating status of the test facility and the individual test units, and to 
change any of the dosing parameters (e.g. dosage volume, frequency of dosage, duration of dosing 
period, etc.).   

Dosing rates are verified by volumetric calibration checks (i.e. measuring the volume per dose), which are 
carried out at each test site on a weekly basis.  Daily dosage volumes are calculated by multiplying the 
dosage rate by the number of dosage events in a 24-hour period.  The computer control program 
determines the number of dosage events by dividing the daily dose for each test unit by the calibrated 
dosage volume.  The calculated daily dosage volume is verified by monitoring of the daily volume 
pumped from the individual test unit treated effluent sumps (i.e. multiplying the calibrated sump-pump 
pumping rate by the total pumping time per day). 

The volume of wastewater per dose to individual test sites is controlled, and varied, by the timed 
operation of the pneumatic control valve.  The valve is typically set to deliver approximately 4.5 gallons 
(17L ) per dose.  For the US EPA ETV testing program, the dosage frequency is set to conform to the 
following dosing pattern of three dosing periods per day, to represent typical periods of maximum sewage 
flow from a single-family residence: 

• 6 a.m. – 9 a.m. 35% of total daily flow 
• 11 a.m. – 2 p.m. 25% of total daily flow 
• 5 p.m. – 8 p.m. 40% of total daily flow 

NTC WTTF Test Plan 2 



Environmental Technology Verification Nutrient Reduction Technologies 

The average total daily flow must be within 100% ± 10% of the rated capacity of the technology 
undergoing testing, based on a thirty (30) day average, with the exception of periods of stress testing 
described in Section 3.1.5.  The pneumatic gate valves feeding wastewater to the test units are controlled 
by a SCADA system that permits timing of the individual doses to the nearest tenth of a second. 

Effluent 

Effluent from the test units is collected by gravity into an effluent sump at each test site, and is then 
pumped through a separate 2.5-inch diameter effluent line to the municipal treatment plant.   

1.1.5 Equipment Description 

Physical Layout 

The Bio-Microbics RetroFAST 0.375 septic tank insert treatment system is a submerged attached growth 
(fixed film) suspended-growth treatment system, which is inserted into the second chamber of a two­
chamber septic tank. The first chamber acts as the primary settling chamber, after which the settled liquid 
flows into the second chamber and is drawn into the RetroFAST 0.375 unit by air being pumped into the 
central chamber via a remote air blower, where it induces vigorous mixing conditions, and supplies 
suspended bacteria with oxygen. Nitrified liquid circulates through the bottom of the central chamber into 
the surrounding (un-aerated) anoxic zone in which de-nitrification occurs.  A settling zone within the 
central chamber provides a quiescent period to enable bacteria and other particles to settle-out, and 
clarified effluent to be discharged. The only mechanical component is the remote air blower, which 
provides compressed air for oxygen supply and mixing to the aerated chamber. The RetroFAST 0.375 is 
designed to treat up to 375 US gallons per day (1420 L/d).     

The RetroFAST 0.375 utilizes a 1/4 Hp regenerative blower producing 21 cfm.  The media used is a PVC 
cross-flow media, with a total installed packed volume of 12 cubic feet.  A small control panel contains an 
alarm, and the blower is contained in a remote housing. 

Treatment Theory 

Raw wastewater entering the first chamber of the septic tank undergoes primary settling.  Solids settle to 
the bottom of the chamber where they are gradually digested and fermented under anaerobic conditions, 
releasing short-chain volatile fatty acids (VFAs) and ammonia to solution.  These solubilized anaerobic 
digestion by-products, combined with fine colloidal particles (which do not readily settle), and soluble 